


Organism AMC PTZ CPZ CAZ CTX CFP MER CPF AMK

E. coli 62.4 90.1 87.7 61 54.2 58.4 99.3 45.3 97.2

K.  pneumoniae 61.7 73 74.7 61.4 59.7 69 97 64 96.1

A. baumannii - 27.9 40.9 29.1 3.8 29.3 29.9 28.6 44.7

P. aeruginosa - 79.9 75 78.2 - 81.5 78.3 81 86.5

P. mirabilis 84.5 96.1 95.4 91.6 88.1 78.9 98.5 78.6 98.6

E. cloacae 5.8 79.1 81.2 64 60.9 73.4 95.2 75.9 93.8





Severity ANTIBIOTIC ALTERNATIVES 
Mild to moderate Metronidazole 500 mg PO 

tid × 10-14 days
Vancomycin, 125 mg PO qid ×
10-14 days 

Severe Vancomycin 125 mg PO 
qid × 10-14 days

Fidaxomicin, 200 mg PO bid ×
10 days 

Severe 
complicated or 
fulminant

Vancomycin 500 mg PO 
qid × 10-14 days + 
Metronidazole 500 mg IV 
tid × 10-14 days

Tigecycline, 50 mg IV bid × 10-
21 days in place of 
metronidazole or vancomycin 
Additional vancomycin via rectal 
retention enema, 500 mg in 100 
mL normal saline q6h if complete 
ileus present Colectomy or 
ileostomy



Severity ANTIBIOTIC ALTERNATIVES 
First recurrence Same as primary infection 

based on severity of 
disease 

Fidaxomicin, 200 mg PO bid ×
10 days Fecal transplant 

>One recurrence Vancomycin taper 125 mg 
PO qid × 10 days, then 
125 mg PO bid × 7 days, 
then 125 mg PO qd × 7d, 
then 125 mg PO qod or 
q3d × 14-28 days, then 
stop 

Vancomycin, 125 mg PO qid ×
10 days, followed by rifaximin,
400 mg PO bid × 14 days 
Fidaxomicin, 200 mg PO bid ×
10 days Fecal transplant 






